



Greater China

Choose certainty.  
Add value.

**Technical Report No. 68.431.17.06446.01**  
**Dated 2017-06-06**

Applicant: Re-Borny Jewelry Int'l Co Ltd

Address: D3,31/F,TML Tower,No.3 Hoi Shing Road,Tsuen Wan..N.T.Hong Kong

Attn.: Ms.Pinky Ho

Sample Description: Bracelet

Model No.: F17 WILD

Supplier/Manufacturer: Re-Borny

Country of Origin: CHINA

Sample Receive Date: 2017-05-18

Test Period: From 2017-05-18 to 2017-06-05

Test Requested and Conclusion: Nickel Release **PASS**

Test Results: Refer to following page(s)

Remarks:

- The result relates only to the items tested.
- The test items & test samples were specified by the client.
- The conclusion was drawn according to the client's specification.

No extract, abridgment or abstraction from a test report may be published or used to advertise a product without the written consent of the Director of TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch. The results contained herein apply only to the particular sample tested and to the specific test carried out and not to samples of the current production line.

TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch  
Building 12&13, Zhiheng Wisdomland Business Park,  
Nantou Checkpoint Road 2, Nanshan District,  
Shenzhen City, 518052, P.R. China

Tel.: (86) 755 88286998  
Fax: (86) 755 88285299




Greater China

Choose certainty.  
Add value.

**Technical Report No. 68.431.17.06446.01**  
**Dated 2017-06-06**

**1. TESTED SUBJECT DESCRIPTION**

SAMPLE NUMBER	TESTED MATERIAL DESCRIPTION	PHOTO
001	Bright silvery metal (Whole product)	





Greater China

Choose certainty.  
Add value.

Technical Report No. 68.431.17.06446.01  
Dated 2017-06-06

2. TEST RESULT

2.1. NICKEL RELEASE

Test method: With reference to EN12472:2005+A1:2009 and EN 1811:2011+A1:2015  
[Reporting limit: 0.05 µg/cm<sup>2</sup>/week]

SAMPLE NO	Trial	Size of Tested sample Area (cm <sup>2</sup> )	Volume of Test Solution Used (mL)	RESULT (µg/cm <sup>2</sup> /week)	Maximum Permissible Limit (µg/cm <sup>2</sup> /week)	Conclusion
001	1 <sup>st</sup> sample	3.82	5.00	<0.05	0.5 (Non-body piercing articles)	Pass
	2 <sup>nd</sup> sample	3.82	5.00	<0.05		Pass
	3 <sup>rd</sup> sample	3.82	5.00	<0.05		Pass

Note:

- “cm<sup>2</sup>” denotes square centimetres
- “mL” denotes milliliter
- “µg/cm<sup>2</sup>/week” denotes microgram per square centimeter per week
- “<” denotes less than
- Client’s specification: Nickel release < 0.5ug/cm<sup>2</sup>/week.

\*\*\*\*\*

TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch

Prepared by:

Ken Chen  
Project Coordinator



Reviewed by:

Brady Yu  
Section Manager